
 

1st edition, March 2011 

Model BL-P1 
(M087/M088) 

PARTS CATALOG 

Ricoh Company, LTD. 



 

 

 

  1.Exterior (M087/M088) ...........................................  2 

  2.Paper Feed Section (M087/M088) .......................   4 

  3.Paper Tray (M087/M088) .....................................   6 

  4.Laser Unit (M087/M088) ......................................   8 

  5.Fusing Unit (M087/M088)....................................  10 

  6.Frame Section (M087/M088) .............................   12 

  7.Electrical Section (M087/M088) ..........................  14 

  8.LV Power Supply (M087/M088) ..........................  16 

  9.HV Power Supply (M087/M088) .........................  18 

 10.AC Cord (M087/M088) .......................................  20 

 11.Accessories (M087/M088) .................................  22 

Parts Index ..............................................................  26 

Model BL-P1 (M087/M088) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 

 

 

March 25, 2011 



2 

 

1.Exterior (M087/M088) 

3

1

19 18

10

2

11
12

21

9

13

17

420

5

66

14

9
8

8

7

16

15

 



3 

 1 M087 1708  Top Cover Ass'y:M087/M088:LU3256001 1 

 2 M087 1709  Support Flap 1:M087/M088:LU2222007 1 

 3 M087 1710  Support Flap 2:M087/M088:LU2365007 1 

 4 M087 1711  Front Cover Ass'y:M087/M088:LU3258001 1 

 5 M087 1712  SW Key:M087/M088:LU2225001 1 

 6 M085 1520  Screw:M3x8:087310816 2 

 7 M087 1713  Inner Chute Ass'y:M087/M088:LU2232007 1 

 8 M085 1544  Pinch Roller:Right:Ass'y:LU2234001 2 

 9 M085 1545  Pinch Roller:Left:Ass'y:LU2237001 2 

 10 M085 1546  Fuser Cover:ASS'Y:LU2241001 1 

 11 M085 1547  Eject Actuator:LU2243001 1 

 12 M085 1548  Spring:Eject Actuator:LM5282001 1 

 13 M087 1714  Side Cover:Left:M087/M088:LU2247007 1 

 14 M087 1715  Side Cover:Right:M087/M088:LU2249007 1 

 15 M085 1623  Outer Chute Ass'y:M085/M086:LU0335001 1 

 16 M087 1716  Back Cover:M087/M088:LU2811007 1 

 17 M087 1717  Corner Cover:M087/M088:LU2252007 1 

 18 M087 1726  Model Name Plate:LU3284001 1 

 18 M088 1702  Model Plate:LU3260001 (CHN) 1 

 19 M087 1718  Label:Process OP:M087/M088:LU3261001 1 

 20 M087 1719  Label:Heater Caution:Rear:M087/M088:  

   L3262001 1 

 21 M085 1558  Label:Rear Chute:LU3263001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

1.Exterior (M087/M088) 



4 

 

 

2.Paper Feed Section (M087/M088) 

1

4

2

3

5

 



5 

 1 M085 1524  Feed Roller Ass'y:LU2088001 1 

 2 M085 1525  PCB:Registration:Front:LV0061001 1 

 3 G950 1002  Screw:M3x10:085311016 1 

 4 M085 1526  PCB:Registration:Rear:LV0062001 1 

 5 G950 1002  Screw:M3x10:085311016 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

2.Paper Feed Section (M087/M088) 



6 

 

 

3.Paper Tray (M087/M088) 

2

1

 



7 

 * M087 1707  Paper Tray Unit:EU/AP/CH:M087/M088:  

   L3275001 1 

 * M087 1725  Paper Tray Unit:NA:LU3285001 1 

 1 M085 1533  Spring:Separation Pad:LU3046001 1 

 2 M085 1534  Separation Pad:Ass'y:LU3157001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

3.Paper Tray (M087/M088) 



8 

 

 

4.Laser Unit (M087/M088) 

1

3

2

2

 



9 

 1 M085 1527  Writing Unit:LU2375001 1 

 2 M085 1528  Screw:Spring Washer:M3X8:LJ0748001 2 

 3 H558 1544  Laser Caution Label:LJ0908001 1 

 3 M085 1530  Caution Label:Laser:UL7931001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

4.Laser Unit (M087/M088) 



10 

 

 

5.Fusing Unit (M087/M088) 

2

2

1

 



11 

 1 M085 1535  Fuser Unit:115V:LU2373001 1 

 1 M085 1536  Fusing Unit:230V:LU2374001 1 

 2 M085 1537  Screw:M4x14:LJ0395001 2 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

5.Fusing Unit (M087/M088) 



12 

 

 

6.Frame Section (M087/M088) 

1

20

14

12

10 3

9

8

2

7

6
5

15

4

23

24

19

17

16

18

15

23

13
1313

13

13

13

13 13

11

22

21

25

 



13 

 1 M087 1724  Main Frame L:LU2345001 1 

 1 M088 1701  Main Frame L Ass'y:LU3280001 (CHN) 1 

 2 M085 1502  Sensor PCB:Eject:LV0060001 1 

 3 M087 1701  Sensor (Push SW.) PCB:Toner:M087/M088:  

   LV0063001 1 

 4 G950 1002  Screw:M3x10:085311016 1 

 5 M085 1505  T1 Solenoid:LU2030001 1 

 6 G950 1002  Screw:M3x10:085311016 1 

 7 M085 1506  Solenoid:Registration:LU2036001 1 

 8 G950 1002  Screw:M3x10:085311016 1 

 9 M087 1702  Sensor (Push SW.):New Toner:M087/M088:  

   LM4262001 1 

 10 M085 1508  Drive Sub Ass'y:LU3074001 1 

 11 M085 1509  Gear:Dev Joint:LU2067001 1 

 12 M085 1510  Spring:Registration Gear:LU2060001 1 

 13 M085 1511  Screw:M4x12:LU5693001 9 

 14 M087 1703  Screw:M3x6:M087/M088:LU5691001 1 

 15 H558 1524  Rubber Foot:LJ7403001 2 

 16 M085 1515  Cover Sensor:LU2125001 1 

 17 M085 1516  Fan Motor:LU2126001 1 

 18 M085 1517  PCB:Toner LED:LV0066001 1 

 19 H558 1523  LED Holder:LM4267001 1 

 20 M087 1705  Panel PCB Ass'y:M087/M088:LV0067001 1 

 21 M085 1520  Screw:M3x8:087310816 1 

 22 M087 1706  SW Supporter:M087/M088:LU2132001 1 

 23 M085 1522  Gear:17:Feeder Theminal:LU2128001 2 

 24 M085 1523  Gear:25:Registration:LU2129001 1 

 25 M087 1704  Filter 2 Ass'y:M087/M088:LU0922001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

6.Frame Section (M087/M088) 

O'Brien
RTB 3
New parts



14 

 

 

7.Electrical Section (M087/M088) 

1

 



15 

 1 M087 1727  PCB:Main:LV0729001 1 

 1 M088 1703  PCB:Main:LV0730001 (CHN) 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

7.Electrical Section (M087/M088) 



16 

 

 

8.LV Power Supply (M087/M088) 

1

 



17 

 1 M087 1720  PCB:Power Supply:AP/CHN:M087/M088: 

   LV0749001 1 

 1 M087 1728  PCB:Power Supply:NA:LV0056001 1 

 1 M087 1731  PCB:Power Supply:EU:LT1668001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

8.LV Power Supply (M087/M088) 



18 

 

 

9.HV Power Supply (M087/M088) 

1

 



19 

 1 M085 1564  PCB:HV Power Supply:LV0047001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

9.HV Power Supply (M087/M088) 



20 

 

 

10.AC Cord (M087/M088) 

1

 



21 

 1 M087 1729  AC Cord:NA:LJ9271001 1 

 1 M087 1732  AC Cord:EU/AP:LV0363001 1 

 1 M088 1708  AC Cord:AP/CHN:LV0361001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

10.AC Cord (M087/M088) 



22 

 

 

11.Accessories (M087/M088) 

2

1
3

2

1

2



23 

 1 M085 1571  USB Cable 2.0:LJ9803001 1 

 2 M085 1572  Drum Cleaning Sheet:LU3100001 1 

 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

Description 
Q’ty Per 
Assembly 

Part No. 
Index 
No. 

11.Accessories (M087/M088) 

Ed O'Brien
Item 2
PCIL: July 2011 - Deleted



 

Parts Index 



26 

M087 1701  Sensor (Push SW.) PCB:Toner:M087/M088:   

 LV0063001  13 -   3 

M087 1702  Sensor (Push SW.):New Toner:M087/M088:   

 LM4262001  13 -   9 

M087 1703  Screw:M3x6:M087/M088:LU5691001  13 -  14 

M087 1704  Filter 2 Ass'y:M087/M088:LU0922001  13 -  25 

M087 1705  Panel PCB Ass'y:M087/M088:LV0067001  13 -  20 

M087 1706  SW Supporter:M087/M088:LU2132001  13 -  22 

M087 1707  Paper Tray Unit:EU/AP/CH:M087/M088:   

 L3275001   7 -   * 

M087 1708  Top Cover Ass'y:M087/M088:LU3256001   3 -   1 

M087 1709  Support Flap 1:M087/M088:LU2222007   3 -   2 

M087 1710  Support Flap 2:M087/M088:LU2365007   3 -   3 

M087 1711  Front Cover Ass'y:M087/M088:LU3258001   3 -   4 

M087 1712  SW Key:M087/M088:LU2225001   3 -   5 

M087 1713  Inner Chute Ass'y:M087/M088:LU2232007   3 -   7 

M087 1714  Side Cover:Left:M087/M088:LU2247007   3 -  13 

M087 1715  Side Cover:Right:M087/M088:LU2249007   3 -  14 

M087 1716  Back Cover:M087/M088:LU2811007   3 -  16 

M087 1717  Corner Cover:M087/M088:LU2252007   3 -  17 

M087 1718  Label:Process OP:M087/M088:LU3261001   3 -  19 

M087 1719  Label:Heater Caution:Rear:M087/M088:   

 L3262001   3 -  20 

M087 1720  PCB:Power Supply:AP/CHN:M087/M088: 

 LV0749001  17 -   1 

M087 1724  Main Frame L:LU2345001  13 -   1 

M087 1725  Paper Tray Unit:NA:LU3285001   7 -   * 

M087 1726  Model Name Plate:LU3284001   3 -  18 

M087 1727  PCB:Main:LV0729001  15 -   1 

M087 1728  PCB:Power Supply:NA:LV0056001  17 -   1 

M087 1729  AC Cord:NA:LJ9271001  21 -   1 

M087 1731  PCB:Power Supply:EU:LT1668001  17 -   1 

M087 1732  AC Cord:EU/AP:LV0363001  21 -   1 

M088 1701  Main Frame L Ass'y:LU3280001 (CHN)  13 -   1 

M088 1702  Model Plate:LU3260001 (CHN)   3 -  18 

M088 1703  PCB:Main:LV0730001 (CHN)  15 -   1 

M088 1708  AC Cord:AP/CHN:LV0361001  21 -   1 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Parts Index 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 



27 

G950 1002  Screw:M3x10:085311016   5 -   3 

G950 1002  Screw:M3x10:085311016   5 -   5 

G950 1002  Screw:M3x10:085311016  13 -   4 

G950 1002  Screw:M3x10:085311016  13 -   6 

G950 1002  Screw:M3x10:085311016  13 -   8 

H558 1523  LED Holder:LM4267001  13 -  19 

H558 1524  Rubber Foot:LJ7403001  13 -  15 

H558 1544  Laser Caution Label:LJ0908001   9 -   3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

M085 1502  Sensor PCB:Eject:LV0060001  13 -   2 

M085 1505  T1 Solenoid:LU2030001  13 -   5 

M085 1506  Solenoid:Registration:LU2036001  13 -   7 

M085 1508  Drive Sub Ass'y:LU3074001  13 -  10 

M085 1509  Gear:Dev Joint:LU2067001  13 -  11 

M085 1510  Spring:Registration Gear:LU2060001  13 -  12 

M085 1511  Screw:M4x12:LU5693001  13 -  13 

M085 1515  Cover Sensor:LU2125001  13 -  16 

M085 1516  Fan Motor:LU2126001  13 -  17 

M085 1517  PCB:Toner LED:LV0066001  13 -  18 

M085 1520  Screw:M3x8:087310816   3 -   6 

M085 1520  Screw:M3x8:087310816  13 -  21 

M085 1522  Gear:17:Feeder Theminal:LU2128001  13 -  23 

M085 1523  Gear:25:Registration:LU2129001  13 -  24 

M085 1524  Feed Roller Ass'y:LU2088001   5 -   1 

M085 1525  PCB:Registration:Front:LV0061001   5 -   2 

M085 1526  PCB:Registration:Rear:LV0062001   5 -   4 

M085 1527  Writing Unit:LU2375001   9 -   1 

M085 1528  Screw:Spring Washer:M3X8:LJ0748001   9 -   2 

M085 1530  Caution Label:Laser:UL7931001   9 -   3 

M085 1533  Spring:Separation Pad:LU3046001   7 -   1 

M085 1534  Separation Pad:Ass'y:LU3157001   7 -   2 

M085 1535  Fuser Unit:115V:LU2373001  11 -   1 

M085 1536  Fusing Unit:230V:LU2374001  11 -   1 

M085 1537  Screw:M4x14:LJ0395001  11 -   2 

M085 1544  Pinch Roller:Right:Ass'y:LU2234001   3 -   8 

M085 1545  Pinch Roller:Left:Ass'y:LU2237001   3 -   9 

M085 1546  Fuser Cover:ASS'Y:LU2241001   3 -  10 

M085 1547  Eject Actuator:LU2243001   3 -  11 

M085 1548  Spring:Eject Actuator:LM5282001   3 -  12 

M085 1558  Label:Rear Chute:LU3263001   3 -  21 

M085 1564  PCB:HV Power Supply:LV0047001  19 -   1 

M085 1571  USB Cable 2.0:LJ9803001  23 -   1 

M085 1572  Drum Cleaning Sheet:LU3100001  23 -   2 

M085 1623  Outer Chute Ass'y:M085/M086:LU0335001   3 -  15 

Description 
Page and 
Index No. 

Part No. Description 
Page and 
Index No. 

Part No. 


	1.Exterior (M087/M088)
	2.Paper Feed Section (M087/M088)
	3.Paper Trya (M087/M088)
	4.Laser Unit (M087/M088)
	5.Fusing Unit (M087/M088)
	6.Frame Section (M087/M088)
	7.Electrical Section (M087/M088)
	8.LV Power Supply (M087/M088)
	9.HV Power Supply (M087/M088)
	11.Accessories (M087/M088)
	Parts Index

